
 
 

 

FINAL REPORT 
Perchlorate Destruction and Potable Water Production 

Using Membrane Biofilm Reduction 
and Membrane Filtration 

ESTCP Project ER-200541 
 

 

November 2013 
  

Patrick Evans 
Jennifer Smith 
Tony Singh 
Hoon Hyung 
Clyde Arucan 
Daniel Berokoff 
CDM Smith 
 
David Friese 
Ryan Overstreet 
Renato Vigo 
APTwater 
 
Bruce Rittman 
Aura Ontiveros-Valencia 
He-Ping Zhao 
Youneng Tang 
Bi-O Kim 
Steven Van Ginkel 
Rosa Krajmalnik-Brown 
Arizona State University 
 
 
 
  

 



i 
 

REPORT DOCUMENTATION PAGE 
Form Approved 

OMB No. 0704-0188 
Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining the 
[...]
The cost assessment was conducted for an MBfR treating nitrate and not perchlorate because the 
6-µg/L performance objective for perchlorate removal was not achieved. The cost model used 
water quality conditions at the site, located at Well 22 in Rialto, California. The model assumed 
full-scale operations were at 1,000 gpm with six different operating scenarios. Three nitrate 
treatment goals were selected for a 1,000 gpm full-scale MBfR system: 1) 28 mg-N/L of influent 
and 4.0 mg N/L effluent, 2) 10 mg N/L of influent and 6.8 mg N/L effluent, and 3) 18 mg N/L of 
influent and 6.8 mg N/L of effluent. Scenario 1 has similar design conditions to previously 
published work (Brown et al. 2008; Webster and Togna 2009) and was included in this study for 
comparison. The three treatment goals were applied to two MBfR system designs: a design using 
the same process used in the Demonstration (Scenario 1, 2 and 3) and a design modified and 
improved based on information gathered during the Demonstration (Scenario 4, 5 and 6). The 
modified design includes several enhancements to increase system efficiency and decrease 
wastewater generation. Unit total costs including operations, maintenance, and amortized capital 
for the various scenarios were expressed in terms of MG of water treated as follows: 
 

Scenario Purpose Cost ($/MG treated) 
1 Comparable to previous research studies 706 
2 Represents conditions similar to this Demonstration 863 
3 An example system with higher nitrate concentrations 2,037 
4 Comparable to scenario 1, but with a revised treatment 

process integrating key lessons from the Demonstration 
582 

5 Comparable to scenario 2, but with a revised treatment 
process integrating key lessons from the Demonstration 

640 

6 Comparable to scenario 3, but with a revised treatment 
process integrating key lessons from the Demonstration 

1,290 

Note: MG – million gallons 
 



xiv 
 

Comparison between the MBfR system and IX showed that the MBfR was more economical, 
particularly when wastewater disposal for IX regeneration is included. IX resin regeneration 
disposal costs are largely site-specific. Wastewater from the MBfR system, which includes 
media backwash water and MBfR sparging water, can be discharged through the municipal 
sanitary sewer after removing some suspended solids. However, wastewater generated during IX 
regeneration cannot be directly discharged to a municipal sewer mainly because of the high salt 
concentrations. The unit operations, maintenance, and amortized capital costs for IX were 
estimated to be $2,781/MG water treated for Scenario 1, $2,787/MG for Scenario 2 and 
$3,462/MG for Scenario 3. MBfR costs were also compared with the ESTCP project “Direct 
Fixed-Bed (FXB) Biological Perchlorate Destruction Demonstration” (Brown et al. 2008). The 
unit cost of the FXB system was $730/MG, which is similar to the MBfR unit cost of $706/MG 
for Scenario 1. However, MBfR costs are lower when compared with the modified design - the 
cost for Scenario 4 was approximately 30% lower at $528/MG. The MBfR was shown to be 
competitive with other biological treatment technologies for nitrate removal. 
 
IMPLEMENTATION ISSUES 
 
The results of this Demonstration study showed that: 1) the MBfR bioreactor treatment system 
provided consistent and robust nitrate removal; 2) the reactor provided reductions in perchlorate 
over 90 percent, but did not meet the treatment objective of less than 6 µg/L; 3) aeration, media 
filtration, and disinfection provide effective post-treatment; 4) system operation is 
straightforward, requiring no specialized training; 5) the indigenous bacterial communities 
formed a biofilm within approximately one month; and 6) total water production costs are lower 
than conventional IX treatment. While there are currently no Federal regulations for perchlorate 
in place, the USEPA has established an Interim Drinking Water Health Advisory of 15 μg/L. The 
CDPH has developed rules that are more stringent and established a State MCL of 6 µg/L as of 
October 2007. The MCL for nitrate is 10 mg-N/L. All applicable Federal and State regulations 
and requirements for drinking water treatment must be met for a full-scale MBfR system. In 
addition to meeting primary and secondary drinking water treatment regulations, regulatory 
acceptance, permitting, and safety are important implementation issues. A major end-user 
concern with this system is use of hydrogen, a flammable gas. The data presented herein 
demonstrated that this issue was easily managed and did not necessitate extraordinary efforts. 
The following observations and actions were part of this Demonstration: 
 

• Hydrogen was supplied using an on-site generation system with back-up cylinders. The 
cylinders were on a gas-supply pad that stabilized and manifolded the gases together. 

• Flammable gas/no-smoking placards were used at the site.  
• Lower explosive limit (LEL) sensors stopped the system when hydrogen was detected.  
• Liquid nitrogen was supplied in a commercially available dewar. From a cold surface 

hazard perspective, liquid nitrogen is handled as liquid oxygen is at commercial facilities. 
• Liquid carbon dioxide was supplied in cylinders similar to hydrogen back-up cylinders. 

These were secured in the same containment area as hydrogen and nitrogen. 
Conditional acceptance of the MBfR has been obtained from CDPH. The first full-scale MBfR 
system for treatment of nitrate in drinking water is in the process of being permitted at 
Cucamonga Valley Water District. The combination of data from this Demonstration project in 



xv 
 

conjunction with regulatory acceptance of a full-scale system will support additional work and 
willingness to design and operate this technology full-scale. 



1 
 

1.0  INTRODUCTION 
 
1.1  BACKGROUND 
 
Perchlorate is a strong oxidizer that is primarily used in solid rocket fuels, fireworks, explosives, 
and road flares. While perchlorate can generate from natural processes, the majority of 
occurrence in the United States (U.S.) is from anthropogenic sources. Perchlorate is a human 
health concern because it can prevent assimilation of iodide in the thyroid by competitively 
inhibiting its uptake. Iodide regulates normal functions of the thyroid and is critical in the growth 
and development of fetuses, infants, and children (USEPA 2005). As of February 2011, the U.S. 
Environmental Protection Agency (USEPA) determined that perchlorate can be regulated under 
the Safe Drinking Water Act (SDWA). EPA then began the process of determining and 
proposing a National Primary Drinking Water Regulation (NPDWR) for perchlorate to establish 
a national primary maximum contaminant level (MCL) in drinking water (Lehman and 
Subramani 2011).  
 
Perchlorate is present in many potable water supplies throughout the U.S. (Wang et al. 2002), 
with the highest density of contamination in Southern California, west central Texas, and New 
Jersey, New York, and Massachusetts (Lehman and Subramani 2011). From 2001 to 2005, 
USEPA required sampling for perchlorate in potable water supplies that serve more than 10,000 
customers under the Unregulated Contaminant Monitoring Rule 1 (UCMR1). Of the 3,865 
drinking water systems that were sampled, perchlorate was detected in 647 samples from 25 
states, which represented 160 systems (Brandhuber et al. 2009). The frequency of perchlorate 
detection in these systems was approximately 4.1 percent (GAO 2010). Many but not all of the 
anthropogenic sources of perchlorate were attributable to Department of Defense (DoD) and 
DoD-contractor operations.  
 
Nitrate (NO3

-) is commonly found as a co-contaminant in water with perchlorate because 
ammonium nitrate is a main component in rocket fuel and explosives (Wang et al. 2002). Nitrate 
is regulated by the SDWA and has an MCL of 10 mg-N/L. Costs for mitigating perchlorate and 
nitrate contamination can be significant; thus, demonstration and validation of cost-effective 
treatment technologies is critical to the DoD.  
 
Anoxic biodegradation can be used to treat perchlorate and nitrate, and it can result in complete 
elimination of the contaminants. The anoxic autotrophic membrane biofilm reactor (MBfR) may 
be used for biologically mediated perchlorate and nitrate reductions. Autotrophic bacteria do not 
use organic carbon as a source for growth; instead, they grow using bicarbonate as a carbon 
source. Since most groundwater is oligotrophic (i.e., low organic carbon), autotrophic hydrogen-
oxidizing bacteria would be indigenous and favored under conditions promoted in the MBfR. 
The reactor is comprised of numerous permeable hollow fiber gas-transfer membranes that are 
pressurized with hydrogen gas. The membranes are woven together into a permeable sheet. 
Water is pumped through the reactor and contacts the outside of the fiber membranes. Hydrogen 
is pumped through the interior of the fibers, and a biofilm containing a community of indigenous 
perchlorate- and nitrate-reducing bacteria grow on the exterior surface of the hollow fibers. 
These bacteria are ubiquitous in the environment (Urbansky 1998). Hydrogen serves as the 
electron donor for biological denitrification of nitrate to elemental nitrogen and for reduction of 



2 
 

perchlorate to chloride ions. Use of hydrogen for autotrophic biodegradation is ideal because 
hydrogen has a low biomass yield, relatively low cost (13 to 15 times less than common organic 
amendments), is relatively insoluble in water, and does not persist in treated water, thereby 
preventing further microbial growth caused by excess donor (Rittmann and Snoeyink 1984; 
Nerenberg et al. 2002).  
 
The purpose of this Demonstration was to validate the feasibility of the MBfR for anoxic 
biodegradation of perchlorate and nitrate. A pilot-scale drinking water treatment plant using the 
MBfR technology was installed at the WVWD Well 22 facility in Rialto, California. The 
treatment train included perchlorate and nitrate removal using two MBfRs in series. Additional 
downstream processing included stabilization of the MBfR effluent to remove DOC via aerobic 
biological filtration. An aeration tank was used to increase DO concentration and oxidation-
reduction potential (ORP) prior to filtration. The media filtration and a coagulant filter aid were 
used to remove suspended solids and turbidity. Water was subsequently disinfected using 
chlorination. Post process treatment was required by the California Regional Water Quality 
Control Board prior to discharge back to groundwater and included granular activated carbon 
(GAC) filtration and ion exchange (IX). GAC was used for removal of chlorinated solvents 
present as a co-contaminant in the source water. IX was used for removing residual perchlorate 
prior to injection back to groundwater.  
 
1.2 OBJECTIVES OF THE DEMONSTRATION 
 
The purpose of this Demonstration was to evaluate the feasibility of the MBfR to destroy 
perchlorate and nitrate in groundwater and produce potable water at the pilot scale, evaluate 
process control parameters to optimize performance, and estimate full-scale technology costs. 
Additional objectives were to obtain regulatory acceptance of the technology, conduct a safe 
Demonstration, and have no permit violations. 
 
Specific advantages of the technology include perchlorate and nitrate destruction, minimization 
of DOC in the effluent, and minimization of TSS and bacteria in the produced water. The project 
was organized into four phases: Start-Up, Optimization, Steady State, and a Challenge phase. 
Groundwater was pumped from a well to an equalization tank, and then to the MBfR at flow 
rates as high as 22 gpm. The Start-Up phase was designed to promote growth of perchlorate- and 
nitrate-reducing bacteria on the hollow fiber membranes. During Optimization, operational 
conditions were varied to evaluate system performance with respect to contaminant removal and 
operating and maintenance requirements. A period of Steady State operation assessed process 
stability, which is critical for potable water production. The Challenge phase included intentional 
process upsets to assess resiliency and reliability of the technology, such as influent flow 
shutdown and discontinuation of electron donor delivery. 
 
1.3  REGULATORY DRIVERS 
 
Widespread contamination of groundwater with perchlorate was not discovered in the U.S. until 
1997. During that year, the CDPH adopted a provisional action level of 18 µg/L based on limited 
toxicological data, but there was no analytical method that was sensitive to this concentration. 
Later that year, a new analytical method was developed that was more sensitive with a detection 



3 
 

limit of 4 µg/L (Hatzinger 2005; USEPA 1998). EPA added perchlorate to the Contaminant 
Candidate List (CCL) in 1998. This list encompasses contaminants that are being considered for 
regulation under the Safe Drinking Water Act (SDWA). From 2001 to 2005, the USEPA 
required drinking water utilities to monitor for perchlorate and report results under Unregulated 
Contaminant Monitoring Rule 1 (UCMR1). In February 2005, EPA set the official reference 
dose for perchlorate as 0.0007 milligrams per kilogram per day (mg/kg/d), a drinking water 
equivalent level (DWEL) of 24.5 µg/L based on the monitoring results and results from 
additional toxicological investigations from the National Research Council of the National 
Academy of Sciences (Lehman and Subramani 2011). USEPA has since established an Interim 
Drinking Water Health Advisory of 15 μg/L. In the absence of formal federal regulatory 
guidance, several states began regulating perchlorate in drinking water. In 2006 Massachusetts 
established an MCL of 2 µg/L, in October 2007 California established an MCL of 6 µg/L, and in 
2009 New Jersey established an MCL of 5 µg/L (Lehman and Subramani 2011). Perchlorate is 
also governed under the California’s guidance document for the use of extremely impaired 
sources when the concentration exceeds 10 times the MCL (60 µg/L), the source water “is 
extremely threatened with contamination due to proximity to known contaminating activities”,  
“contains a mixture of contaminants of health concern”, or “is designed to intercept known 
contaminants of health concern” (CDPH 1997). In February 2011, EPA released the 
determination that perchlorate met the SDWA criteria for regulation, and EPA is currently in the 
process of establishing an MCL (Lehman and Subramani 2011). Nitrate is regulated by the 
SDWA and has an established MCL of 10 (mg-N/L). 
 
In addition to meeting regulatory requirements for perchlorate and nitrate, groundwater that is 
used as a drinking water source needs to comply with all applicable regulations under EPA’s 
SDWA. This includes relevant regulations such as the Total Coliform Rule (TCR), the Interim, 
Long Term 1, and Long Term 2 Enhanced Surface Water Treatment Rules (SWTR), the UCMR 
1, Filter Backwash Recycling Rule (FBRR), the Stage 1 and Stage 2 Disinfection Byproduct 
(DBP) Rules, the Groundwater Rule, and the Lead and Copper Rule. Several states have their 
own regulations that are more stringent than the SDWA. The CDPH is responsible for certifying 
drinking water treatment technologies pursuant to California Health and Safety Code Section 
116830. The CDPH is also responsible for permitting drinking water supplies. The California 
Code of Regulations (CCR), Title 22 (Social Security), Division 4 (Environmental Health) 
specifies requirements for potable water that are analogous to the SDWA. Accordingly, specific 
treatment requirements for potable water production in addition to perchlorate and nitrate 
removal include but are not limited to: 
 

• Compliance with primary drinking water standards for nitrite. 
• Filtration to remove suspended solids and bacteria. 
• Disinfection to ensure that the potable water supply does not contain pathogenic bacteria 